" City of

Temple

MEETING OF THE

TEMPLE CITY COUNCIL
MUNICIPAL BUILDING
2 NORTH MAIN STREET
3" FLOOR — CONFERENCE ROOM
THURSDAY, MAY 2, 2019
4:00 P.M.
AGENDA

1. Discuss, as may be needed, Regular Meeting agenda items for the meeting posted for Thursday,
May 2, 20109.

2. Receive a presentation on the Reinvestment Zone 2030 Master Plan.

The City Council reserves the right to discuss any items in executive (clos ed) session whenever permitted by the
Texas Open Meetings Act.

REGULAR CITY COUNCIL MEETING MAY 2, 2019 e Page 1 of 5



5:00 P.M.
MUNICIPAL BUILDING

2 NORTH MAIN STREET
CITY COUNCIL CHAMBERS - 2"° FLOOR
TEMPLE, TX

TEMPLE CITY COUNCIL
REGULAR MEETING AGENDA

. CALL TO ORDER

1. Invocation
[...]
A RESOLUTION OF THE CITY COUNCIL OF THE CITY OF TEMPLE,
TEXAS, AUTHORIZING A PROFESSIONAL SERVICES AGREEMENT
WITH KASBERG, PATRICK AND ASSOCIATES, LP OF TEMPLE, TEXAS
IN THE AMOUNT OF $49,790, FOR ENGINEERING SERVICES
REQUIRED FOR THE RAW WATER INTAKE RECOATING PROJECT AT
THECITY OF TEMPLE WATER TREATMENT PLANT; AND PROVIDING
AN OPEN MEETINGS CLAUSE.

Whereas, the City of Temple owns a water treatment plant located on the north side of the
Leon River just off Charter Oak Drive which consists of a conventional water treatment train
(CWTT) and a membrane water treatment train (MWTT), and which ultimately combine through
shared storage and pumping facilities and operate as one plant which delivers water to customers
along the distribution system;

Whereas, the 29.4-MGD CWTT is an aging facility that has been renovated and expanded
several times since its construction in 1957 - in 2004, the 11.6-MGD MWTT was constructed in
response to increasing water demands;

Whereas, there are two raw water intake structures, one for the CWTT and the other for the
MWTT, both are in need of rehabilitation due to the aging concrete, metal, and pipe surfaces - in
addition to the rehabilitation work, this project will include the design to coat the submerged exterior
of the vertical turbine pumps with a foul release coating as identified in Technical Memorandum No.
1 (TM1), Raw Water Intake Mussel Control, that was published May 19, 2016;

Whereas, Staff recommends Council authorize a professional services agreement with
Kasberg, Patrick and Associates, LP of Temple, Texas in the amount of $49,790, for engineering
services required for the Raw Water Intake Recoating Project at the City of Temple Water
Treatment Plant;

Whereas, funding for this professional services agreement is available in Account No. 561-
5100-535-6959, Project No. 101615; and

Whereas, the City Council has considered the matter and deems it in the public interest to
authorize this action.

NOW, THEREFORE, BE IT RESOLVED BY THE CITY COUNCIL OF THE
CITY OF TEMPLE, TEXAS, THAT:

Part 1: Findings. All of the above premises are hereby found to be true and correct
legislative and factual findings of the City Council of the City of Temple, Texas, and they are hereby
approved and incorporated into the body of this Resolution as if copied in their entirety.



Part 2: The City Council authorizes the City Manager, or her designee, after approval as to
form by the City Attorney, to execute a professional services agreement with Kasberg, Patrick and
Associates, LP of Temple, Texas in the amount of $49,790, for engineering services required for the
Raw Water Intake Recoating Project at the City of Temple Water Treatment Plant.

Part 3: It is hereby officially found and determined that the meeting at which this
Resolution was passed was open to the public as required and that public notice of the time,
place, and purpose of said meeting was given as required by the Open Meetings Act.

PASSED AND APPROVED this the 2" day of May, 2019.

THE CITY OF TEMPLE, TEXAS

TIMOTHY A. DAVIS, Mayor

ATTEST: APPROVED AS TO FORM:
Lacy Borgeson Kayla Landeros
City Secretary City Attorney



“ C:ty of

mple

COUNCIL AGENDA ITEM MEMORANDUM

05/02/19

Item #5(F)
Consent Agenda
Page 1 of 2

DEPT./DIVISION SUBMISSION & REVIEW:
Don Bond, P.E., CFM, Interim Public Works Director
James Billeck, P.E., Sr. Project Engineer

ITEM DESCRIPTION: Consider adopting a resolution authorizing an agreement with Kasberg, Patrick,
& Associates, LP, of Temple for engineering services required to expand the Membrane Treatment
Facility in the amount of $2,953,930.

STAFF RECOMMENDATION: Adopt resolution as presented in item summary.

ITEM SUMMARY: The City of Temple owns and operates a water treatment plant (WTP) located on
the north side of the Leon River just off Charter Oak Drive. The WTP consists of a Conventional WTP
and a Membrane Facility, which share storage and pumping facilities and operate as one plant which
delivers water to customers along the distribution system. The Conventional WTP is rated at 29.4 million
gallons per day (MGD) and was constructed in 1957. In 2004, the 11.6 MGD rated Membrane Facility
was constructed in response to increasing water demands.

In the summer of 2018, the City of Temple’'s total daily water demand exceeded 70% of the rated
capacity, triggering Stage 1 of the City’s adopted Drought Contingency Plan. As projected total daily
water demands continue to increase, the City must increase the rated capacity to meet the increased
demands. This project will design the expansion of the Membrane Facility by 11.6 MGD. Chemical feed
and storage, clear well (storage) capacity, and high service pumping will complete the Membrane
Facility as an independent WTP. Upon project completion, the City will operate two interconnected,
stand-alone treatment plants capable of producing over 52 MGD.

Consultant services recommended under this professional services agreement include:

Preliminary Investigation $ 46,340

Electrical Coordination / Power Supply $ 14,750
Preliminary CT & Disinfection Study $ 14,920
Backwash Sedimentation Review $ 4,570
High Service / NW Transmission $12,100



05/02/19

Item #5(F)
Consent Agenda
Page 2 of 2
Tasks and costs continued:
Project Management $ 68,325
Site Surveys $ 10,100
Geotechnical $ 11,000
Final Design Plans & Specifications $2,780,245
Civil / Mechanical $1,847,295
Electrical $ 673,110
Structural $ 259,840
Bid Phase Services $ 37,920
Professional Fees TOTAL $2.953,930

Please refer to the attached proposal and map for further details. For the expansion to be operational
by June 2021, the design must be completed by October 2019 for regulatory review, and bidding must
start by December 2019. The preliminary opinion of probable construction cost is $34,500,000.

FISCAL IMPACT: A budget adjustment is attached for Council consideration to appropriate funding for
the agreement with Kasberg, Patrick, & Associates, LP, for engineering services required to expand
the Membrane Water Treatment Facility. Funding in the amount of $2,953,930 will be available in
account 561-5100-535-6921, project 102027, as follows:

Project Budget $ -

Budget Adjustment 3,000,000
Encumbered/Committed to Date -

KPA Professional Services Agreement (2,953,930)
Remaining Project Funds Available $ 46,070

Funding for the design was identified through a combination of adjustments to project prioritization,
project readiness, and project savings from other projects underway or completed. Funding for
construction is included as a capital component in the cost of service rate study that is currently
underway.

ATTACHMENTS:
Budget Adjustment
Engineer’s Proposal
Project Map
Resolution




FY 2019

BUDGET ADJUSTMENT FORM
Use this form to make adjustments to your budget. All adjustments must balance within a Department.
Adjustments should be rounded to the nearest $1.

+ -
PROJECT
ACCOUNT NUMBER # ACCOUNT DESCRIPTION INCREASE DECREASE
561-5100-535-69-21 | 102027 |Capital - Bonds / Membrane Facility $ 3,000,000
561-5200-535-69-39 | 100608 |[Capital - Bonds / Charter Oaks Waterline 3,000,000
TOTAL ettt e $ 3,000,000 $ 3,000,000

EXPLANATION OF ADJUSTMENT REQUEST- Include justification for increases AND reason why funds in decreased account are available.

To appropriate funding for the professional services agreement with Kasberg, Patrick, & Associates, LP for engineering services required to expand the
Membrane Water Treatment Facility, project 102027, in the amount of $2,953,930.

DOES THIS REQUEST REQUIRE COUNCIL APPROVAL? Yes I:INO
DATE OF COUNCIL MEETING 05/02/19
WITH AGENDA ITEM? Yes I:INO
Approved
Department Head/Division Director Date Disapproved
Approved
Finance Date Disapproved
Approved
City Manager Date Disapproved

Revised form - 10/27/06



KASBERG, PATRICK & ASSOCIATES, LP

CONSULTING ENGINEERS
Texas Firm F-510

Temple RICK N. KASBERG, P.E. Georgetown
One South Main Street R. DAVID PATRICK, P.E., CFM 1008 South Main Street
Temple, Texas 76501 THOMAS D. VALLE, P.E. Georgetown, Texas 78626
(254) 773-3731 GINGER R. TOLBERT, P.E. (512) 819-9478

ALVINR. “TRAE” SUTTON, 111, P.E., CFM
JOHN A. SIMCIK, P.E., CFM

April 23,2019

Mr. James Billeck, P.E.
3210 E. Avenue H
Building A

Temple, Texas 76501

Re:  City of Temple, Texas
Temple Membrane Water Treatment Facility Expansion

Dear Mr. Billeck:

This letter proposal is in response to the City’s request for professional services for the expansion of
the Membrane Treatment Facility, including the necessary improvements to allow it to function as a
stand-alone Water Treatment Plant. The City owns and operates the Temple Water Treatment Plant
(WTP), which has a TCEQ rated capacity of 41.0 million gallons per day (MGD). The WTP consists
of the “Conventional” WTP (29.4 MGD rated capacity) and the “Membrane” Facility (11.6 MGD rated
capacity). This project will expand the capacity of the Membrane Facility by 11.6 MGD and include
new facilities (chemical feed and storage, clearwell capacity and high service pumps) that are currently
located at the Conventional WTP. Upon completion of this project, the City of Temple will have two
(2) interconnected, stand-alone treatment plants capable of producing over 52 MGD.

The existing Membrane Treatment Facility consists of the following components:

1. Raw Water Intake Structure and Pump Station
a. Intake Structure has three (3) inlet bays with two (2) traveling bar screens.
b. Three (3) Raw Water Pumps (10 MGD, 5 MGD and 5 MGD nominal capacities).
c. 36” Raw Water Line from Pump Station to Existing Membrane Facility.
d. Sodium Hypochlorite Generator and Feed System
e. Emergency Electrical Power Generator (sized for existing Membrane Raw Water)
2. Membrane Treatment Facility
11 Racks of 78 Membrane Modules (858 total modules)
Feed and Filtrate Piping
Four (4) Strainers
Two (2) Reverse Filtration Pumps
Two (2) Excess Recirculation Pumps
Two (2) Air Compressors
Chemical Clean In Place System (piping, pumps, tanks, etc.)
Electrical Room with capacity for at least a portion of Expansion Components
Junction Box M-1 (JB M-1, where chlorine is dosed. Chlorine is fed from existing
Conventional WTP facility)
Emergency Electrical Power Generator (sized for existing facility)

FE@ e pe o P

—



Mr. James Billeck
April 23,2019
Page Two

3. Backwash Sedimentation System

Equalization Basin

Three (3) Submersible Transfer Pumps

PACI Storage and Feed System

Two (2) Plate Settler Systems

Recycle Flow Equalization Basin

Three (3) Vertical Turbine Recycle Pumps
g. Electrical Building

4. Sludge and CIP Waste Holding Basins

o po o

While the Membrane Treatment Facility has each of the dedicated components listed above, it
currently shares either capacity or facilities at the Conventional WTP as follows:

1. Chemical Storage and Feed
a. Filtered water from the MWTF is currently piped back to the CWTP where it is mixed
with its filtered water at JB 3. The chlorine currently dosed at JB M-1 is from the
Conventional WTP chlorine storage and feed system.
b. Caustic and fluoride are both stored at the CWTP and dosed at JB 3.
2. Clearwell Capacity
3. High Service Pump Capacity

In order to achieve the dual outcomes of Membrane Expansion and creating a stand-alone WTP, the
following major improvements and/or modifications will be required:

1. Raw Water Improvements
a. One (1) Traveling Bar Screen to be installed in existing Intake Structure
b. Two (2) Raw Water Pumps with VFDs
c. Addition of new Emergency Power Generator, sized for expanded Membrane Raw
Water Pumping System. Utilize existing Generator to backfeed Conventional Raw
Water Pumping System.
2. Membrane Treatment Plant
a. Expansion of existing Membrane Building to the east. The expanded building will be
sized to house up to 17.5 MGD with 11.6 MGD of capacity installed under this
proposed expansion. The existing office, restroom, electrical, compressor and
mezzanine levels shall be shared between the existing and proposed facilities.
b. Membrane System including membrane racks and modules, strainers, reverse filtration
pumps, compressors, CIP system and related electrical improvements.
c. Yard Piping
3. Chemical Storage and Feed
a. Bulk Storage Facilities (Building and Tanks) for Caustic, Fluoride and LAS (liquid
ammonium sulfate)
b. Feed Pumps and associated analyzers for Caustic, Fluoride and LAS.
c. Chlorine Storage Building with feed equipment and emergency scrubber
4. Two (2) 1.5 MGD Clearwells with baffling



Mzr. James Billeck
April 23,2019
Page Three

5. High Service Pump Station

a. Structure sized for 30 MGD

b. High Service Pumps with VFDs (capacity of at least 23 MGD). The HSPS

investigation detailed below in Item 5 will include modeling and analysis of the existing

transmission mains to determine the total theoretical capacity of the existing and

proposed High Service Pump Stations with the existing transmission system in place

(not including NW Transmission).

Electrical Building

Emergency Power Generator sized for HSPS and other improvements

e. Interconnect piping to existing Transmission Lines (Old High Service and New High
Service) as well as the discharge piping for the future West Temple Transmission Main.

e o

In addition to the new facilities and/or improvements noted above, the following modifications will be
required or will require preliminary investigations and review to determine if improvements are
necessary and to define required capacities and/or sizing:

1.

JB M-1 will be modified to allow the level of the Clearwells to be above natural ground.
Additionally, valving or gates will be installed to allow the interconnect to the Conventional
WTP. This will provide redundancy by allowing the flow from the Membrane WTP to utilize
the existing Conventional WTP Clearwells and Pump Station.

Electrical Service/Emergency Generation. Project Design Team will coordinate with ONCOR
to determine scope and cost of improvements required to provide the increased power at both
the Raw Water Intake Structure and the Membrane WTP. Additionally, the capacities of the
the existing generators will be confirmed and final recommendations on sizing of new
generators will be calculated. At the completion of this expansion, each of the major
components (Raw Water, Treatment Facility and High Service) at both the Conventional and
Membrane WTPs will have emergency power generation capabilities.

CT Study (preliminary) and Disinfection Alternative Investigations. The existing Membrane
Treatment is a direct filtration facility. This means there is no sedimentation or clarification in
front of the membrane filtration process. This allows the potential for THM formation if free
chlorine is utilized to achieve the necessary contact time to inactivate viruses. A preliminary
CT Study will be performed based on the clearwell and high service pump station layout. The
preliminary CT will be the basis for the possible use of other disinfection methods (UV, ozone,
peroxide, etc.) to achieve the required virus removal. If chlorine is not the main disinfection
source, then sodium hypochlorite generation will be reviewed in lieu of chlorine storage, feed
and scrubber, in order to form chloramines prior to the clearwells, high service pump station
and distribution system.

Backwash Sedimentation System will be reviewed for capacity. The existing plate settlers are
sized for up to 2.8 MGD (1,844 gpm), which meets the projected backwash demand. However,
there is no redundancy. It is likely that the transfer pumps will require upgrading and the
recycle pump station will require upgrading or the addition of a separate recycle pump station
for the proposed expanded Membrane Facility.

The Membrane High Service Pump Station will have system head curves prepared for three
separate transmission systems a) Existing Old HS, b) Existing New HS and c) Future
Northwest Temple (317) System. This project will preliminarily size the Northwest Temple
Transmission Main and generally locate the 317 Ground Storage Tank to allow preparation of



Mzr. James Billeck
April 23,2019
Page Four

its System Head Curve. The new MHSPS (Membrane High Service Pump Station) will have
variable frequency drives (VFDs) to allow the pumps to provide water to any of the three (3)
referenced transmission systems. Piping and valves will be incorporated to allow
interconnection and feed to each system. Per Item 5.b, above, the analysis will also include
modeling to determine the theoretical total pumping capacity through the existing transmission
system. This scope item does not include preliminary design of the NW Temple Transmission
Main or its alignment.

Exhibit A is included showing the major components of the Treatment Plant and noting the areas of
improvement.

The specific professional service items included in this letter proposal include the following:

1. Preliminary Investigations -- the preliminary investigations will be performed concurrently
with the design of the Membrane Facility Expansion and consist of:
a. Coordination of Electrical Service and Generator Improvements including Power Study
b. Preliminary CT Study and Disinfection Investigation
c. Backwash Sedimentation Review
d. High Service Pump Station / Northwest Temple Transmission System
2. Construction Plans, Details & Specifications
a. Prepare applicable construction plans, details and specifications including civil,
electrical, mechanical and structural for the following items:
i. Raw Water Intake Improvements
ii. Membrane Expansion
iii. Modifications to Existing Membrane Facility including maximizing the modules
per rack (add 4 modules per rack) and CIP Automation
iv. Chemical Storage and Feed Improvements
v. Clearwells
vi. High Service Pump Station
vii. Emergency Electrical Power Generators
b. Conduct Plan Review meetings at 30% (civil and mechanical), 60% (civil, mechanical
and preliminary structural and electrical) and 90% (includes all components and
technical specifications).
c. Prepare 30% Opinion of Probable Construction Cost
d. Prepare Final OPC

3. Bid Phase Services

Conduct Pre-Bid Conference at Membrane Facility

Address Bidder questions through issuance of Addenda.

Attend Bid Opening

Review submitted Bids and prepare Bid Tabulation

Check contractor references and issue Letter of Recommendation

oo op

In order for us to provide the services required for completion of this project, the following not-to-
exceed lump sum amounts will be applicable:



Mr. James Billeck
April 23,2019
Page Five

L PROFESSIONAL SERVICES
A. Preliminary Investigation
i. Electrical Coordination / Power Study $
ii. Preliminary CT & Disinfection $ 14,920
iii. Backwash Sedimentation Review $
iv. High Service / NW Temple Transmission §  12.100
Preliminary Investigation Subtotal: $ 46,340

B. Project Management $ 68325

C. Site Surveys $ 10,100

D. Geotechnical $ 11,000
E. Final Design Plans & Specifications

i. Civil / Mechanical $ 1,847,295

ii. Electrical $ 673,110

iii. Structural $ 259.840

Final Design Subtotal: $ 2,780,245
F. Bid Phase Services $ 37.920

Total Professional Services $ 2,953,930

Construction Phase Services are not included in this proposal. A separate proposal will be prepared as
necessary and/or requested.

Exhibit B is included detailing the Preliminary Opinion of Probable Construction Cost (OPC) of
$34,500,000. The OPC includes 10% Contingency and an estimate of potential ONCOR capacity
improvements ($400,000). Please note that the OPC was prepared based on general sizing and
historical construction costs. The OPC will be refined during the design phase once all project
components have been determined and sized.

It is our understanding that the intent is for the construction related to this project to be completed and
operational prior to June 2021. The construction of the overall project is estimated at 15 months, with
the High Service Pump Station and Emergency Power Generators being the critical path due to
extended lead times on pumps and electrical equipment. In order to meet the June 2021 deadline, a